
IMPROVEMENT OF REVERSE OSMOSIS
THROUGH PRETREATMENT--PHASE II

by

Michael K . Stenstrom, Ph .D ., P.E.
Associate Professor and Principal Investigator

Report Number UCLA-Eng-83-22
Water Resources Program,

School of Engineering and Applied Science,
University of California, Los Angeles .

May, 1983



TABLE OF CONTENTS
page

TABLE OF CONTENTS	 I
LIST OF FIGURES	 ti
LIST OF TABLES . . :	
ACKNOWLEDGEMENTS	 Iv
ABSTRACT	 v
1 . INTRODUCTION	 2
2. EXPERIMENTAL APPARATUS	 4

MEMBRANE CONFIGURATIONS	 4
PILOT PLANT DESCRIPTION	 7
CHRONOLOGY OF RO PLANT OPERATION	 11
ANALYTICAL MEASUREMENTS	 19
FLUX DECLINE TESTS	 21

3. EXPERIMENTAL RESULTS	 24
FLUX DECLINE AND THE EFFECTS OF CLEANING	 24
FEED WATER QUALITY	
FLUX DECLINE AND THE EFFECTS OF PRETREATMENT	 29

Flux Decline Tests	 30
Flux Decline Parameter	 34

4. DESIGN ANALYSIS	 37
FACILITY SIZE	 37
BASIS FOR COST ESTIMATES	 39

5 . CONCLUSIONS	 48
REFERENCES	 50
APPENDICES	 52

Appendix 1-Data Summary from 1/1/82 to 6/30/82	 53
Appendix 2-Optimal Reclamation Plant Design from Phase I	56
Appendix 3-Computer Model Program Listing	 59
Appendix 4-Sample Data Sheet	 77

i



Figure 2 .1 :

Figure 2 .2 :

Figure 2 .3 :

Figure 3 .1 :

Figure 3 .2 :

Figure 3 .3 :

Figure 3 .4 :

LIST OF FIGURES
page

Membrane Cross Section	 • • • • • • • . • . 8

RO Pilot Plant and Pretreatment Facilities	 10

Activated Sludge Plant	 • • • • • • • • • • • • • • 12

Membrane Fluxes Before and After Cleaning	 25

Turbidities as a Function of Time	 28

Twenty-Four Hour Flux Decline Tests : Phase I	31

48-Hour Flux Decline Tests-Phase II	 33

ii



LIST OF TABLES

Table 2 .1 : Reverse Osmosis Unit Specifications	 5
Table 2 .2 : Comparison of Reverses Osmosis Membrane Configurations	6
Table 2 .3 : Specifications and Operating Parameters 13
Table 2 .4 : Final Membrane Cleaning Procedure	 15
Table 2 .5 : Chronological Summary of Pilot Plant Operation	20
Table 3 .1 : Chemical Analysis of RO Feed Water and Product Water	27
Table 3 .2 : Flux Decline Parameters	 35
Table 4 .1 : Cost Indices from Various Sources	 37
Table 4 .2 : Size Variables and Design Basis	 41
Table 4 .3 : Cost Coefficients for the Log-Linear Functions	42
Table 4 .4 : Optimal Design for a 1 MGD Facility	 43
Table 4 .5 : Treatment Cost in Dollars per Thousand Gallons for a 1 MGD . . . . 46

iii

page



ACKNOWLEDGMENTS

The work reported herein was supported by the California Department of
Water Resources under contract numbers B53131 and B54322 . Throughout the
study a number of individuals helped or provided valuable assistance . The
author is especially thankful to the Marin Municipal Water District and the
Las Gallinas Valley Sanitary District for providing assistance in the day to
day operation. Mr. Roger Lindholm and Mr . Darrell Perkins of the California
Department of Water Resources were especially helpful with the administration
and technical support of the project. Mr . Jimmy Lopez, also of the California
Department of Water Resources, maintained the unit, helped with construction,
and provided needed support, which is greatly appreciated . Mr. Steven Song,
Mr . Hyung Hwang, Mr . Adam Ng, and Mr . John Davis of the UCLA Water Quality
Laboratory helped with pilot plant construction and data collection during
parts of the study .

iv



ABSTRACT

This report describes the final two years of a six year pilot scale
investigation to desalt brackish wastewaters for reclamation and recycle using
reverse osmosis . The work reported herein is only part of a large continuing
development program sponsored by the California Department of Water Resources .

The work described herein was originally begun in April of 1976 at the
Las Gallinas Valley Sanitary District, north of San Rafael, in Marin County,
California. The site was originally selected because of the interest of two
local agencies, the Marlin Municipal Water District, and the Las Gallinas Val-
ley Sanitary District . It was also selected in anticipation of the need for
additional water supplies, which was latter demonstrated in the drought of
1976-77, when Mann County was one of the most severely affected areas.

This report describes the second phase of research, covering the period
from January, 1980 to shut down in June, 1982 . The prior report, Improvement
Qf Reverse Osmosis through Pretreatment, (UCLA-Eng-8066) describes operation
from the beginning in 1976 to 1980.

Originally a one inch tube-style reverse osmosis unit was assembled at
Las Gallinas . The unit was originally operated using trickling filter
effluent, and provided satisfactory effluent quality, but fouling rates were
excessive, causing very poor recovery rates, and poor economics . To improve
recovery rates, coagulation and filtration were added which increased average
recovery from 25% with trickling filter effluent without additional pretreat-
ment, to over 60% with ferric chloride coagulation and filtration. Operating
costs declined from over $2 .00 to $1 .57 per 1000 gallons (in 1979 dollars) .

At the conclusion of the first phase it was determined from analysis of
the reverse osmosis fouling material that the major flux reducing substances
were still organic in origin, and that further reduction of biological materi-
als in the feed water was desirable . Additional biological materials in the
feed water could only be reduced by removing soluble substances, since the
total suspended solids in the feed water were less than 2 to 4 mg/l .

In order to remove additional soluble material, it was decided to use an
activated sludge process in lieu of the trickling filter, and a search was
made to find a suitable activated sludge plant . After some searching it was
concluded that a suitable location with an activated sludge plant was not
locally available, and that acquiring an activated sludge pilot plant at the
Las Gallinas site would be more cost effective than moving the reverse osmosis
facility .

A 15 GPM pilot activated sludge plant was designed from a commercially
available package plant produced by the Clow corporation, and placed in ser-
vice at the end of 1981 . This unit was operated until shut down in June,
1982 . The unit was installed in such a way that it could be operated in lieu
of the trickling filter in order that all the previously installed pretreat-
ment facilities could be reused .

V



The activated sludge plant provided additional organic material removal
which reduced fouling and operating cost. The cost for the best activated
sludge pretreatment system (activated sludge followed by filtration without
chemical addition) was $1 .11 per 1000 gallons which can be compared to $1 .57
per 1000 gallons for lowest cost from the previous phase, using trickling
filter effluent followed by ferric chloride coagulation, sedimentation, and
filtration, in 1979 dollars . In first quarter 1983 dollars the cost comparison
was $1 .71 to $2 .42 per 1000 gallons in favor of the activated sludge treatment
system . In all cases the lowest cost operation was obtained with the highest
level of pretreatment. Aluminum sulfate was always the poorest coagulant in
reducing fouling properties of the feed water, but not always the poorest
coagulant in reducing feed water turbidity .



1. INTRODUCTION

In an effort to develop future water resources for the state of Califor-

nia, the California Department of Water Resources (DWR) and others have funded

a series of projects to develop technology to reclaim water from wastewater

discharges. The development of additional water resources from wastewaters is

one method of meeting the future water needs while reducing wastewater

discharge problems . Previous projects have been described by Antoniuk and

McCutchan (1973) and Speight and McCutchan (1979) for irrigation drainage

wastewaters, by Argo and Moutes (1979), Wojcik, Lopez, and McCutchan (1980),

and Stenstrom et. al . (1982a, 1982b) for domestic wastewaters, and by Johnson

and Loeb (1969), Johnson, McCutchan, and Bennion (1969) for saline groundwa-

ters . Other work has also been performed, and the review by Davis, et. al .

(1980) should be consulted for additional information .

This report describes the Phase II results for the research facility

located at the Las Gallinas Valley Sanitary District, north of San Rafael, in

Marin County, California. The objective of the Phase 11 study was to further

investigate pretreatment techniques and their effect on system preformance and

cost, by adding an activated sludge plant . In the Phase I the economics and

system design of a pilot scale tubular reverse osmosis plant treating coagu-

lated and filtered trickling filter effluent were investigated . The Phase I

work, through extensive investigation of coagulation/filtration techniques,

including coagulation by organic polymers, ferric chloride, alum (aluminum

sulfate), showed that pretreatment significantly reduced total costs . It was

concluded from Phase I that total operating cost could be reduced from over

$2 .00 to $1 .57 per 1000 gallons by employing optimum coagulation-filtration

2



pretreatment, as compared to trickling filter effluent without additional

treatment. Additionally the fouling materials removed from the RO membranes

appeared to be organic materials, indicating that additional improvements in

biological pretreatment, such as those provided by an activated sludge plant,

would be beneficial .

This report describes the results of the second phase of research, using

improved pretreatment provided by a pilot scale activated sludge plant,

including revised system economics, followed by various filtration/coagulation

alternatives . In writing this report no attempt was made to discuss results

from the first phase, unless they were essential to interpret the results from

the second phase .

3



2. EXPERIMENTAL APPARATUS

The reverse osmosis apparatus used in this study was the same as that

used in the first phase of work at Las Gallinas and very similar to the units

used in earlier investigations conducted by UCLA researchers (Johnson and

Loeb, 1966; Johnson, et. al . 1969; Speight and McCutchan, 1979) . The unit is

very similar to the original design by Loeb and SouriraJan (1960, 1962). Table

2 .1 lists the specifications for the unit .

MEMBRANE CONFIGURATIONS

There are three common membrane configurations used today . Each has

advantages and disadvantages. The tubular membranes used in this study have

the advantage of high flux rates, ease of cleaning, and simplicity . Unfor-

tunately they have very low packing density . Spiral wound membranes have much

higher packing density, but are more complicated to manufacture and often have

lower fluxes . Hollow fine fiber membranes have the highest packing density,

but are restricted in application to high quality feed water since they cannot

be easily cleaned . Suspended solids are particularly bothersome and must be

removed from feed water . Table 2 .2 , taken from the the Desaitina Handbook

. Planners (Office of Saline Water, 1972), summarizes the advantages of each

membrane type .

The tube style membranes have been used throughout the UCLA research

projects in part because they allow for membrane development and testing

without requiring extensive equipment and facilities . All the membranes used

in both phases of this study were cast by DWR personnel at their Firebaugh,

California facility . The tube style membranes are particularly useful in

4



Table 2 .1 : Reverse Osmosis Unit Specifications

Parameter
(1)

Membrane Configuration
Internal Diameter
Membrane Material
Annealing Temperature
Number of Membranes
Operating Pressure
Feed Rate
Feed Rate

5

Value
(2)

Tubular
0 .88 inches
Cellulose Acetate
88 to 90 °C
160
600 PSIG
6.4 GPM (Phase 1)
3 .7 GPM (Phase II)



rn

I

Table 2 .2 : Comparison of Reverses Osmosis Membrane Configurations *

Characteristic

Mem ran Surface Area per Volume
I(ftL/ftJ
I
Product Flux (gal/ft-day)
Typical Module Factors

Brine Velocity (ft/sec)
Brine Channel Diameter (inch)

Method of Replacement

Membrane Replacement Labor

(High Pressure Limits
(Pressure Drop, product water size
lPressure Drop, feed to brine exit
Concentration Polarization Problems
Cleaning Methods

Mechanical
Chemical

*
After the Office of Saline

Spiral Wound

100-300

8-25

0 .7
0 .005

As a membrane module
assembly-on site

Medium

Membrane Compaction
Medium
Medium
Medium

Tubular

40-100

8-25

1 .5
0 .5

As a tube, on site

High

Membrane Compaction
Low
High
High

Water and Bureau of Reclamation, 1972 .

1

Hollow Fine Fiber

5,000-10,000

0 .1-2

0 .04
0 .004

As an entire
module-on site,

module returned to
the factory

Medium, requires
equipment

Fiber Collapse
High
Low
Low

No
Yes-less restricted

No

	

Yes
Yes-pH & solvent

	

Yes -pH & solvent
limited

	

limited
Permissible Feed Water pH

	

5 .5-7 .5

	

5.5-7 .5

	

2-10
	Permissible Temperature(°C)	I	<38	(	<38	I	<38	

1



reclamation studies since they can be used with the largest range of feed

water qualities . Figure 2 .1 shows a cross section of the membrane configura-

tion used at Las Gallinas . Each membrane is 0 .88 inches in diameter and ten

feet long, providing a total surface area of 2 .24 ft2 . The entire RO unit

contained 160 membranes, for a total area of 358 ft2 .

PILOT PLANT DESCRIPTION

The pilot plant was located at the Las Gallinas Valley Sanitary District

north of San Rafael, California . The District operates a secondary treatment

plant composed of primary clarification, two stage trickling filters, and

secondary clarification . The flow rate to the plant ranges from the average

value of 1 .5 MGD (0 .065 m3/sec) to upwards of 8 MGD (0 .35 m3/sec) in wet

weather . The trickling filters are loaded at a rate of 11 MGD/acre (1,17 x

10-4m3 /m2-sec) and 84 pounds of five-day biochemical oxygen demand (BOD 5) per

thousand cubic feet of filter media (1 .35 kg BOD5/m3 ) . This loading is con-

sidered to be a high loading rate according to current design standards, and

at this loading rate the filters are expected to produce effluent BOD 5 ranging

from 12 to 25 mg/l, and should not nitrify . (Reynolds, 1982, Metcalf and

Eddy, 1979) . This effluent BOO5 concentration compares to 5 to 15 mg/I to be

expected from a well designed and operated activated sludge plant(Metcalf and

Eddy, 1979) .

The Las Gallinas plant showed fluctuations in treatment efficiency

depending on season . In the winter the effluent was visibly poorer than sum-

mer effluent, with turbidities exceeding 20 NTU on occasions . The decrease in

effluent quality in winter can be primarily attributed to the increase in

7



w

1

TUBE COUPLER

MALE COUPLING

2.54 cm (1 in .) O.D. TITANIUM
SUPPORT TUBE
(0.089 cm or 0.038 in . wall)

1
1
1

PRODUCT WATER
(PERMEATE)

3 WRAPS OF DACRON

REVERSE OSMOSIS TUBULAR SECTION

CELLULOSE ACETATE MEMBRANE

1
1

PLASTIC COLLECTOR PIPE

0.159 cm (0.0625 in.) DIA. HOLES

Figure 2 .1 : Membrane Cross Section



0

flow, although the filters would also perform more poorly at cooler wastewater

temperatures.

The pilot plant included the RO plant, mixed-media filter, clarifier,

pumps, pH control system, and chlorination facilities . The facility, exclud-

ing the activated sludge plant, is shown in Figure 2 .2

The activated sludge plant was designed from a "package plant" available

from the Clow corporation . The plant is designed to be a self contained unit

which can be trucked to a site, unloaded, hooked up to utilities, and placed

in service . Often package plants have reduced efficiency compared to full

scale plants, and this results because of compromises in plant design to allow

unattend, remote operation . For example the Clow plant, in the configuration

used at Las Gallinas, did not have a mechanized skimmer, which occasionally

allowed scum into the final effluent. Package plants often serve small subdi-

visions prior to the construction of sewers, or remote locations such as

National Parks service facilities .

The plant used at Las Gallinas was constructed to provide dispersed

flow operation ("plug flow" in the parlance of treatment plant operators) .

Provisions were made for tapering the aeration rate and for step feed opera-

tion (Torpey, 1952) . The unit was operated as a conventional process through

the entire operating period .

The secondary clarifier was constructed as a conical section welded to

the rectangular aeration tank . Return sludge was pumped by an air lift pump .

No rake was provided and skimming was provided by a open pipe skimmer located

at the clarifier surface near the effluent weir .

	

Figure 2 .3 shows the

9



J
O

10

)
	

)
	

)

12 • 77

Figure 2 .2 : RO Pilot Plant and Pretreatment Facilities

0

RO UNIT

1. FEEDWATER SECONDARY EFFLUENT
2. CLARIFIER INFLUENT
3. DIRECT FILTRATION BYPASS VALVE
4. CLARIFIER EFFLUENT
5. SLUDGE TO DISPOSAL

	

C
-~6. MIXED-MEDIA FILTER INFLUENT

7. FILTER EFFLUENT
8. RO INFLUENT HIGH

PRESSURE
FLOW

	

PUMP
REVERSE

9. BRINE TO DISPOSAL

	

C
10. RO PRODUCT WATER

	

)11. CHEMICAL ADDITION POINT
12. FILTER SURFACE WASH AND BACKWASH
13. BACKWASH TO DISPOSAL VALVE
14. CHLORIDE INJECTION POINT
15 .

ACID
INJECTION

30 MICRON FILTER
TO PROTECT PUMP

RO FEEDWATER
STORAGE

13
(7.6m3)J C

15MIXED
MEDIA
FILTER 14
(0.61 m d1a.)

BACKWASH ANDU RO FEEDWATER
STORAGE
(3.21 m3 )



activated sludge plant . The specifications and operating parameters for the

plant are described in Table 2.3 .

The filter was constructed from a 24 inch section of low carbon steel

pipe, and was equipped with a rock underdrain structure and mixed media . The

filter media used was a commercially available media (Neptune-Microfloc) con-

sisting of a 1 .0 to 1 .2 mm size distribution of coal, a 0 .42 to 0 .55 mm size

distribution of silica sand, and a 0 .2-0 .3 mm size distribution of garnet

sand . The filter was backwashed using a hydraulic surface wash in addition to

a normal backwash which fluidized the entire filter media .

CHRONOLOGY QE $Q PLANT OPERATION

The RO pilot plant was originally placed In operation in April, 1976

treating trickling filter influent which was filtered through a 30 inch diame-

ter multi-media (sand and coal) filter. This filter, besides providing feed

for the RO unit, was operated by the Marin Municipal Water District (MMWD) to

provide water for their reclamation activities . The RO unit operated on fil-

tered trickling filter effluent from the Mann filter until May of 1979 when

the 24 inch diameter mixed-media filter was installed and dedicated to pre-

treatment of RO feed water .

The initial period from April, 1976 to June, 1979 was dedicated to the

development of membrane cleaning techniques and endurance testing of the RO

membranes and equipment . The original cleaning technique was restricted to

sponge ball cleaning without chemical cleaning agents (sponge ball cleaning

was developed earlier by McCutchan and co-workers, and uses a sphere of flexi-

ble plastic or rubber which Is forced along the tubular membranes by the brine

1 1



FEED
POINT &
RETURN
SLUDGE
POINT

AIR INJECTION
POINT FOR
EACH ZONE

Figure 2 .3 : Activated Sludge Plant

FOUR AERATION ZONES
SEPARATED BY BAFFLES

. FINAL. CLARIFIER

RETURN SLUDGE
LINE



Table 2 .3 : Specifications and Operating Parameters
for the Activated Sludge Plant .

Parameter
(1)

Hydraulic Retention
Time at 12 GPM

Overflow rate at
12 GPM

Mean Cell Retention
Time

* 12 GPM = 0 .045 m3/min

1 3

Value
(2)

10 .4 hours

480 gal/ft2day (4 .9 m/day)

5 days

Aeration Section
Depth
Length
Width
Volume

9 ft (2 .75m)
14 ft (4 .25m)
8 ft (2 .43

7500 gal (28 .4

	

)

Clarifier Section
Depth 9 ft (2 .75 m)
Length 4 .5 ft (1 .37 m)
Width 8 ft (2 .43 )
Volume 1450 a al (5 .5 ~)
Surface Area 36 ft' (13.3

	

)



or wash water pressure) . During cleaning the unit was always depressurized and

flushed with tap water or RO product water (later containing cleaning chemi-

cals) . Beginning in April of 1977 a two hour enzyme detergent flush was ini-

tiated . In June of 1977 the detergent flush was stopped and a citric acid

flush was begun . Combinations of cleaning techniques were evaluated until

March, 1978, when a final cleaning procedure, consisting of one hour flushes

with citric acid and detergent followed by sponge ball cleaning, was

developed . Table 2 .4 summarizes the final cleaning procedure .

In March, 1978, chlorination of RO feed water was begun and in May of

1978 pH control of feed water was started . Operation continued in this fashion

until June, 1979, when improved pretreatment facilities were placed in ser-

vice.

From June until July, 1979 feed water was pretreated using direct fil-

tration with a cationic organic polymer (Nalco 7134) . In July, 1979 a 5 .5 ft

(1 .7 m) diameter clarifier was installed and inorganic coagulants were used .

At this time a protocol for operating the mixed-media filter was developed and

continued throughout the remainder of the study . The filter was operated at

3 .2 GPM/ft2 (2 .17 I/m2 sec) filtration rate and backwashed at 18-20 GPM/ft 2

(10 .2-13 .6 I/m2 ) for five minutes after a two minute surface wash . Backwash-

ing was performed automatically on a timed cycle . Usually backwashes were per-

formed every 12 hours . The filter was operated at the 3 .2 GPM/ft2 (2 .17 I/m2 )

rate independently of the RO feed water rate in order to provide uniform

operation . Excess feed water was discharged with the Las Gallinas Valley San-

itary District effluent .

1 4



Table 2 .4 : Final Membrane Cleaning Procedure .

OPERATION

	

PROCEDURE
(1)

	

(2)

Citric Acid Flush 0 .55 lbs (250 grams) of citric acid is added to
50 gallons (190 I) of tape water or RO product
water at ambient temperature . This solution is
circulated through the RO unit at approximately
5 GPM (0 .315 I/sec) for one hour .

Enzyme Detergent

	

1 .10 lb (500 grams) of a commercially available
Flush

	

detergent (Biz) is added to 50 gallons (190 I)
of tap water at ambient temperature and circulated
through the RO unit as before for one hour .

Sponge ball

	

After completion of chemical cleaning, ten 1 1/2 Inch
Cleaning

	

(3.8 cm)sponge balls are introduced Into the RO
feed at approximately on minute intervals, and are
allowed to pass through the unit at approximately
2 .7 ft/sec (0 .52 m/sec) .

Sponge ball

	

After approximately 70 hours of operation
Cleaning

	

the unit is depressurized and the sponge ball cleaning
is repeated .

1 5



The clarifier was operated at 10 GPM (0 .63 I/sec) flow rate, giving an

overflow rate of 610 gal/ft2day (24.8 m3/m2day) . Sludge was manually with-

drawn on a regular basis .

The activated sludge plant was delivered to the Las Gallinas site in

January, 1981, and placed in service in April, 1981 . The plant was operated

for two months to reach steady state . After reaching steady state in June,

1981, the entire pilot facility was placed in service, with the activated

sludge plant providing feed water for the the RO unit . After a few hours of

operation it was determined that the RO membranes were removing only 5 to 10 %

of the influent total dissolved solids concentration (as measured by specific

conductivity) and that the recovery rate was unusually high .

After examination of the membranes it was determined that they had

deteriorated during storage . They were stored in the RO unit under approxi-

mately 50 PSIG of tap water pressure . The actual mode of deterioration remains

unknown, but an analysis of a sample membrane indicated that the deterioration

was consistent with hydrolysis and oxidation by chlorine . The destruction of

the membranes was surprising since the replacement membranes were normally

filled with tap water during storage . Also the membranes in normal operation

were exposed to as much as 2 .0 mg/I total chlorine residual . It was

hypothesized that the destruction of the membranes occurred because of the

chlorine contained in the Mar in tap water . The Marin tap water usually con-

tained a residual of less than 0 .5 mg/I chlorine, but the residual was always

in the form of free chlorine (HOCI or OCI ) . Since the Las Gallinas trickling

filter never nitrified during the entire study, the residual chlorine in the

RO feed water was always a combined residual (primarily monochloramine), which

16



is know to affect cellulose acetate membranes less severely than free chlorine

(Zachariah, 1982) . An alternate hypothesis is failure due to bacterial degra-

dation . In retrospect it is now known that the membranes should have been

stored in the absence of free chlorine . One method of preserving the membranes

would have been to inject ammonia into the feed water when the membranes were

being preserved in tap water .

It was necessary to recast all the membranes at the Department of Water

Resources' Firebaugh facility, were membrane casting equipment was located .

This facility has recently been described by DWR (1983) . Recasting and rein-

stallation was completed in January, 1982 . During the period from June, 1981

to January, 1982 the activated sludge plant remained in operation, but data

were not routinely collected .

The activated sludge plant was operated in the "conventional" mode

(Metcalf & Eddy, 1979) during the entire study period . The feed water was

pumped to the activated sludge plant from the launder of the Las Gallinas east

primary clarifier through a 1 1/2 inch PVC pipe line using a submersible sump

pump . Flow rate was monitored manually and ranged from 8 to 13 GPM . The large

fluctuation in flow rate was caused by sliming of the PVC line . To reduce

flow rate variation weekly cleaning was instituted by injecting several hun-

dred milliliters of Chlorox bleach, followed by flushing with a 3 inch sponge

ball . The flush was bypassed directly to a return sewer in order to prevent

the chlorine from entering the activated sludge plant . The weekly cleaning

helped control flow rate changes, but some variation still occurred .

1 7



The skimming device in the secondary clarifier was manually set to flow

at approximately 0 .25 GPM, but skimming was sporadic . Occasionally large

quantities of scum would form and partially block the skimmer. Other times

wind velocities or changes in flow rate would cause the skimmer to remove less

than the desired rate. When the skimmer malfunctioned scum often was carried

over to the downstream Mixed-media filter, causing increased headloss and

premature breakthrough of turbidity .

After repeated attempts to improve skimming it was decided to operate

the 5 .5 foot diameter clarifier which would act as a second skimmer . After

placing this clarifier in service for skimming, no further scum problems

occurred in the downstream operations . The clarifier removed very few

suspended solids and rarely accumulated significant quantities of sludge,

although it was periodically drained . The clarifier provided insurance

against solids carry over . In an actual plant this problem would not occur,

since mechanized skimmers would be provided, and operational intervention

would be expected in the event of their failure . Therefore the clarifier was

not included in later economic analysis where direct filtration following

activated sludge treatment was used .

Sludge was wasted from the activated sludge plant directly from the

mixed liquor using a Moyno pump with a variable speed DC motor . A sludge age

of 4 to 6 days was maintained throughout the study. In this manner suspended

solids determinations were not required to maintain sludge age control . Recy-

cle sludge flow rate was maintained at approximately 8 GPM . Variations

occurred due to occasional clogging of the return line (si-nce gravity flow was

used after an air lift pump) .

1 8



It is useful to compare the activated sludge plant operation at the Las

Gallinas test site to a typical full scale activated sludge plant . The Las
[...]
0.243 Trickling Filter Effluent with Dual Media Filtration This Study, Phase I

0 .202 Trickling Filter Effluent with Alum coagulation,
clarification, and mixed-media filtration

This Study, Phase I

0 .204 Trickling Filter Effluent with organic polymer coagulation,
clarification, and mixed-media filtration

This Study, Phase I

0 .146 Trickling Filter Effluent with ferric chloride coagulation,
clarification, and mixed-media filtration

This Study, Phase I

0 .0136 Tap Water (TDS=100 mg/I) This Study, Phase I

W
01 0 .059 Activated Sludge Effluent with ferric chloride coagulation,

clarification, and mixed-media filtration
This Study, Phase II

0 .037 Activated Sludge Effluent with direct mixed-media filtration This Study, Phase II

0 .075 Activated Sludge Effluent with alum coagulation,
clarification, and mixed-media filtration

This Study, Phase II

0 .9 Raw Wastewater Calculated by Thomas, et .
al . (1973) from Feuerstein
and Bursztynsky (1970) .

0 .56 Primary Effluent Calculated by Thomas, et .
al . (1973) from Feuerstein
and Bursztynsky (1970) .

0 .35 Secondary Effluent Calculated by Thomas, et .
al . (1973) from Feuersteln
and Bursztynsky (1970) .

0 .14 Carbon-treated Secondary Effluent Calculated by Thomas, et .
al . (1973) from Feuerstein
and Bursztynsky (1970) .



a wastewater . The lower the flux decline parameter, the lower the fouling

tendency of the feed water. The small positive value of the flux decline

parameter for Marin tap water is probably due to membrane compaction . It is

obvious from Table 3 .2 than pretreatment significantly reduced the fouling

tendency of the feed water .

36



4. DESIGN ANALYSIS

The design approach used In this report draws heavily upon the technique

developed In Phase I . The Phase I technique was developed in part from previ-

ous work by Hatfield (1967), Hatfield and Graves (1970), Fan, et. al . (1970),

and McCutchan and Goel (1974) . The Phase I report (Davis, et . al . 1979))

should be consulted for a more complete discussion of the design and optimiza-

tion techniques .

FACILITY SIZE

Using the data collected in this study and the previous phase, the cost

data complied by the Oak Ridge National Laboratory (1980), and the EPA (1979),

an economic model was developed . When the model was developed in Phase i,

these two sources of cost data were current . Unfortunately these two sources

are still the most current cost data available . They have been updated

through the use of the Engineering. News-record, (ENR) cost updates to the

present in order to keep the financial calculations current . Table 4 .1 shows

the ENR Index, along with other indices frequently used .

The model is based upon using the RO product water In conjunction with a

specific quantity of RO feed water, to provide water for recycle with a speci-

fied water quality . The calculation procedure Is to determine the minimum

quantity of RO product water for blending with feed water to meet the speci-

fied water quality standards such as TDS, TOC, turbidity, and biochemical oxy-

gen demand . Pretreatment level and cleaning frequency are considered as vari-

ables, while RO operating pressure, membrane characteristics, and velocity are

considered constant .

37



Table 4 .1 : Cost Indices from Various Sources .

1 Engineering News-record index for the fourth quarter of each year .

e
2 EPA national average index for 5 MGD plants for the fourth quarter of
ich year.

CE plant cost index, published In Chemical Engineering
4 M & S equipment cost index published in Chemical Engineering

38

Year

(1) ,

ENR1

	

ENR1

	

EPA2 CE Plant3
Construction

	

Building
(2)

	

(3)

	

(4)

	

(5)

M & S4

(6)

1978 1 2869

	

1734

	

145

	

218 545

1979 3140

	

1909

	

158

	

239 599

1980 3376

	

2017

	

169

	

261 660

1981 3705

	

2184

	

180

	

297 721

1982 3931 2294 746



BASIS fQ$,COST ESTIMATES

The least cost pretreatment system was found by simulating the RO unit

with various pretreatment alternatives . This basis of comparison for the

simulation was the flux decline parameter (B), for each pretreatment alterna-

tive, and the associated processes which provided the pretreatment . The flux

decline parameters shown previously Table 3 .2 were used in the simulation pro-

gram . The cleaning frequency was evaluated for each pretreatment alternative

and the value producing the least cost was found . The cost using this clean-

ing frequency for each alternative was then compared, and an optimal alterna-

tive was selected .

The costs for the pretreatment system processes were considered to be

log-linear functions using parameters calculated from the appropriate cost

reference. This is the technique of the EPA (1979) method . The assumption of

log-linearity corresponds well with the data for plants in the range of one to

ten MGD . The cost equations take the following form :

log 10 ( Cost Variable ) = a * log 10 ( Size Variable ) + b .
(4 .1)

and

Cost = index * Cost Variable
(4.2)

where

a and b are parameters from the EPA (1979) document,

and index is the appropriate cost update index shown in Table 4 .1 .

39



The functions were calculated for each of the five categories specified

in the EPA (1979) report which allows for variation of the costs for labor and

energy . Labor and energy costs are assumed independently of the EPA cost fig-

ures . For the analysis presented in the Phase I report, the cost of labor was

assumed to be $12.00/hr, while energy costs were assumed to be $0 .05/kWhr . It

was assumed for this report that these costs gradually increase to $16.84/hr

and $0 .07/kWhr . The interest rate was assumed to be 8% in the Phase I report

and has been Increased to 1296 for this analysis.

Implicit in this analysis are assumptions about scale up in technical

parameters such as fouling rate, and that costs per unit area for tubular and

spiral wound membrane modules will be similar . Brine disposal costs have not

been included, nor have any costs been assumed for the secondary treatment

system . Table 4 .2 summarizes the design and size variables, while Table 4 .3

shows the cost coefficients based upon the 1979 data. Sample calculations

using the technique describe herein were present in the Phase I report .

Table 4 .4 shows the optimal design for the 1 MGD hypothetical reclama-

tion plant using the new information generated in Phase II . Several differ-

ences should be noted . No coagulants are required, and in fact coagulants not

only add to the operating cost but reduce recoveries as well . This was not

true of the results of the Phase I . Energy consumption is less due to the

increased recovery rate and reduced number building and processes . Opera-

tional requirements are less since no coagulating chemicals are required . The

optimal results for Phase I are shown in the appendix . The results of all

alternatives, Including the four pretreatment alternatives evaluated in Phase

I, In terms of cost per thousand gallons, are presented in Table 4 .5 . Also

40



Table 4 .2 : Size Variables and Design Basis .

41

Process
(1)

Size Variable
(2)

Design Basis
(3)

Rate
(4)

F i I ter

Vessels,Tanks Filter Area Loading Rate 5 GPM/ft2
etc

Surface Wash Filter Area I
I
Loading Rate 15 GPM/ft2

I
Filter Media

Backwash

Clarifier

Filter Area

GPM

I Loading Rate 15 GPM/ft2
I

Upflow Velocity 1 2 ft/sec

Vessels Clarifier Area I Loading Rate 1000 GPD/ft2

Polymer lbs/day
I
I
I
Dosage 15 mg/I

I
FeCI 3 lbs/day I Dosage 150 mg/I

Alum

Reveres Osmosis

Ibs/day Dosage 60 mg/I

Vessels Feed Flow Flux Decline 0 .05-0 .23

Chlorine lbs/day
I
I

Index (B)

Dosage 12-9 mg/I
t I

Acid I lbs/day I Dosage 115 mg/I



N

Table 4 .3 : Cost Coefficients for the Log-Linear Functions .

1 Value is approximately constant for the range of
considered values .

l

Cost Section

	

Total Capital (S) Energy(kWhr/yr) Operation and Maintenance
I Lights, Heating Process

	

I Materials ($/yr) Labor (hr/yr)
4 Cooling i

a b a

	

b a b

	

I

	

a b a

	

b
(1)

	

(2) (3) (4) (5) (6) (7)

	

I

	

(8) (9) (10)

	

(11)
Filter I

Tanks & Vessels 0 .32 4 .72 21,000
I

2 .47 0 .30

	

2.510 .97

	

2.47 1 0 .79
1 I

Surface Wash

	

0.24 3 .96 NA NA 0 .89 1 .45 10 .14 2 .00 0 .49

	

0.69

Filter Media

	

1 0.65 2 .55 NA NA NA NA I NA NA NA

	

NA
I 1

Backwash

	

10.37 3 .49 NA NA 1 .00 1 .38 1 0 .28 2 .24 0 .062

	

2.15

Clarifier
i
I

Vessels

	

0 .32 4 .01 NA NA 0 .17 3 .02 0 .64 1 .57 0 .15

	

1 .74

Polymer 20,2001 8,2101 17,3001 2701 1981

FeC1 3

	

0.28 4 .00 0 .57 3 .20 4,9001 0 .067 2.19 0 .062 0 .067

Alum

	

I 0 .23 4 .08 0 .57 3 .22 4,9001 2001 0 .62

	

3.97
I

Reverse Osmosis I
I

5 .89 0 .90 5 .02 0 .96

	

6.38 0 .19 3 .27 0 .89

	

4.99System ~ 0 .85

Acid i 0 .12 3 .82 3,680 1 1,6301 1 0 .33 1 .53 0 .22

	

1 .56

Chlorine 1 0 .36 3 .75 0 .52 3 .45 0 .17

	

2.58 ` 0 .11 2 .53 0 .18

	

2.57

Cleaning 1 0 .28 3 .31 NA NA 1 .0

	

1 .08 i 0 .62 2 .13 0 .28

	

2.16



3 . 14 2. 16 2 .03

Table 4 .4 : Optimal Design for a 1 MCD Facility . (3 pages)

THE L:MITING PARAMETER IS TDS FOR 13(8)= 0 .037

THE FOLLOWING WATER. QUALITY RESULTS
FILTER RO REQUIRED BLENDED

TDS 1203. 250 .0 530 .0 500 .0
TOC 18 . 1.0 15.0 5.5
NTU 3. 0.5 2.0 1.2
TSS

	

4.

	

0.0

	

5.0

	

1 .1

THE PA 'IO CF BLENDED FO P^ODUCT WATER TO TOTAL PRODUCT FLOW = 0 .737

ASSUMPTIONS
LABOR RATE = $ 16.84 PER HOUR

ELFCTPICAL PATE = $ 0 .07 PER KWR

INTEREST FATE =

	

12.00%

LI7F OF PROJECT =

	

20 YEARS

INFLATION RATIO =

	

1.370

PrOJ•CT YEAR =

	

1983

COSTS PER KGALS FOP VARYING VALUES OF B AND '"HE CLEANING INTErVAL

CLEANING INTERVAL (HOURS)
.1

	

8

	

16

	

24

	

32

	

40

	

48

	

56

	

64

	

72

	

80

' . 0^

	

1.98 1 . 9F

	

1.Q8 1 .98

	

1 .98

	

1 .99 1.99

43



Table 4 .4

	

Continued

ENERGY AND LABOR ANALYSIS

UNIT COSTS

COAGULATIO N/CLAEIFICATION/FIL'RATION $/KGAL= 0 .39
REVERSE OSMOSIS SYSTEM $/KGAL= 1 .59

TOTAL SYSTEM $/KGAL= 1 .98

THE PLANT PRODUCES 1 MGD PER DAY OF THE SPECIFIED QUALITY WATER
THE TOTAL ANNUAL COSTS = $ 673065 .

	

COST/KGAL = $1 .98

44

BUILDING ENERGY
KWH/YR COST ($/YR)

PROCESS ENERGY LABOR
ARS/YR $/YRKWH/YR COST ($/YR)

FILTER UNIT 41176 . 3088. 46072 . 3455 . 1556. 26205 .

SURFACE WASH 0 . 0. 2951 . 221 . 62 . 1041 .

MEDIA 0 . 0. 0 . 0 . 0 . 0.

BACKWASH 0 . 0. 4425. 332 . 193 . 3257 .

CLARIFIER UNIT 0 . 0 . 3641 . 273 . 165 . 2776 .

COAGULANT 0 . 0 . 0. 0 . 0 . 0.

REVERSE OSMCSIS 21893 . 1641 . 2560645 . 192048 . 1863 . 31368 .

SULFURIC ACID 722 . 54 . 1630. 122 . 70 . 1182 .

CHLORINE 5867 . 440 . 487 . 36 . 395. 6644 .

CLEANING 0 . 0 . 308 . 23 . 164 . 2759 .

TOTAL CAPITAL (S/YB) ANNUAL CAPITAL 0 E M ($/YR) WATER COSTS ($/KGAL)

VESSELS 381790. 51114. 34933. 0 .25
SURFACE WASH 43206. 5784 . 1545 . 0 .02

MEDIA 14727. 1972. 0 . 0 .01
BACKWASH 79405. 10631 . 4619 . 0 .04

CLARIFIEP 142067. 19020. 3560 . 0 .07
COAGULANTS 0. 0 . 0. 0 .0

PO UNIT 1121885. 150197. 365472. 1 .52
H2SO4 11759. 1574. 1531 . 0 .01

CHLORINATION 12983. 1738. 7777. 0 .03
CLEANING 18733. 2508. 8972. 0 .03



Table 4 .4

	

Continued

THE OPTIMAL DESIGN REQUIRES FILTRATION ONLY

OPTIMAL SYSTEM SPECIFICATIONS

45

FILTER
INFLUENT FLOW : 1 .33 N:GD
LOADING RATE : 5 .00 MGD
FILTER AREA : 184 . SQUARE FEET

DIAMETER : 15 . F•FT
BACKWASH VELOCITY : 2 . FFET/MIN

REVERSE OSMOSIS

INFLUENT FLOW : 1 .07 MGD
PRODUCT FLOW : 0 .74 MGD

PERCENT RECOVERY : 69 .18
FLUX DECLINE INDEX (B) 0 .04

AVERAGE FLUX : 17 .12 GPD/FT2
NUML3EF OF MEMBRANES : 18709

TOTAL APEA : 43031 .37 SQUARE FEET
TIME ELQUIEED FO:: CLEANING : 2 .0 HOURS

CLEANING INTERVAL : 40 .0 HOURS
SULFURIC ACID INJECTED : 8 .19 PPM

CHLORINE INJECTED : 9 .00 PPM



Table 4 .5 : Treatment Cost in Dollars per Thousand Gallons for a 1 MGD
Reverse Osmosis Wastewater Reclamation Facility .

*
CODES

TYPE OF PROCESS AND PRETREATMENT*

FOR PROCESS AND PRETREATMENT

TF = Trickling Filter Secondary Treatment

ASP = Activated Sludge Process Secondary Treatment

FeCI : Coagulation, Sedimentation, and Filtration
usiWferric chloride as a coagulant .

Alum : Coagulation, Sedimentation, and Filtration
using alum as a coagulant .

Nalco : Coagulation, Sedimentation, and Filtration using
Nalco cationic polymer as a coagulant .

None : Filtration with no coagulation or sedimentation .

+ Hypothetical membrane having the same fouling properties
as the tight membranes used in the second phase, but having flux
and TDS removal properties similar to the membranes used in the
first phase .

4 6

Year I TF
j FeCl 3 1I TFNalco

I TF
` Alum

I TF
` None I

I ASPI Fedl 3
I ASP
` None

I' ASP
i Alum

I ASP'I None

1979

	

1 .57

	

1 .81

	

2.09

	

1 .70

	

1 .22

	

1 .11

	

1 .65

	

1 .29

1980

	

1 .84

	

2.11

	

2.41

	

1 .99

	

1 .42

	

1 .30

	

1 .89

	

1 .50

1981

	

2.04

	

2.33

	

2.67

	

2.21

	

1 .58

	

1 .45

	

2.09

	

1 .67

1982

	

2.22

	

2.53

	

2.91

	

2.40

	

1 .72

	

1 .57

	

2.29

	

1 .82

1983

	

2.42

	

2.74

	

3.17

	

2.61

	

1 .87

	

1 .71

	

2.49

	

1 .98



Included in Table 4 .5 is the hypothetical membrane, described earlier, which

was used to evaluate the potential effects of the "tight" membranes used in

the Phase II . It is observed that this membrane did not provide the least cost

alternative. The cost values are considered tentative due to the ambiguities

of scale-up .

47



5. CONCLUSIONS

The results of an experimental and theoretical analysis of a 10 GPM

pilot plant for producing reclaimed water has been presented . The results

were applied to the design of a full scale 1 I4GD facility . In addition to the

conclusions presented in the Phase I report (none were contradicted in this

phase of research), the following additional conclusions are made :

1 . The activated sludge plant effluent had significantly less tendency

to foul the membranes than trickling filter effluent, indicating

that a major source of fouling material in Phase I was organic

material . This corroborates the predictions from the fouling

material analyses performed In Phase i . The activated sludge plant

followed by direct filtration produced feed water which had only

one-third the fouling tendencies of the best trickling filter

effluent which could be obtained from the Las Gallinas facilities .

2 . Cleaning using flushes of citric acid, followed by enzyme detergent

and sponge ball cleaning were effective at maintaining membrane

flux to essentially the initial flux levels . The citric acid was

the major cleaning agent. Enzyme detergent and/or sponge ball

cleaning without citric acid were relatively ineffective .

3 . The automatic sponge ball cleaning technique appeared to have prom-

ise for maintaining membrane flux between chemical cleanings .

Further testing is desirable .

4 .

	

The major factor contributing to membrane degradation for the type

of membranes used In this study was corrosion of the end couplings .

48



The average membrane life during Phase I was 10 .000 hours .

5 .

	

The chance production of tighter membranes reduced the total

operating cost by $0 .27 /1000 gallons .

6 .

	

The greatest level of pretreatment again produced the least cost

alternative .

7 . Alum was always the poorest coagulant, which was probably due to

carry over into the RO unit of aluminum hydroxide which has minimum

solubility at pH=5 .5 .

49



REFERENCES

1 . Anderson, D . R. and Mills, W. R ., (1977) "An Integrated Pretreat-
ment System for High Recovery Reverse Osmosis Systems," Desalina-
tion, Vol 22, pp 349-357 .

2 . Antoniuk, D . and McCutchan, J. W . (1973) "Desalting Irrigation
Field Drainage Water by Reverse Osmosis, Firebaugh, California,"
UCLA-SEAS Report, UCLA-ENG-7368 .

3 . Argo, D . and Moutes, J . G., (1979) "Wastewater Reclamation by
Reverse Osmosis," Journal Q{ 1bg Water Pollution Control Federa-
tion, Vol 51, pp 590-600 .

4 . Asano, T., Ghirelli, R., and Wasserman, K . L ., (1979), discussion
of "Wastewater Reuse by Biological-Chemical Treatment and Ground-
water Recharge," by Idelovitch, E ., in Journal j j Water Pollu-
tion Control Federation, Vol 51, pp 2327-2329 .

5 . Davis, J . R ., Stenstrom, M. K. and McCutchan, J . W., (1980)
"Improvement of Reverse Osmosis Through Pretreatment," UCLA-SEAS
Report No . UCLA-ENG-80-66, School of Engineering and Applied Sci-
ence, University of California, Los Angeles, California .

6 . Department of Water Resources (1983), "Agricultural Waste Water
Desalination by Reverse Osmosis, Final Report, Phase II," Bulletin
196-93, May, 1983, Sacramento, California .

7 . Environmental Protection Agency, (1979) "Estimating Water Treating
Costs," US EPA Publication EPA-600/2/-79/162a through 162/b, Vol
1-4 .

8 . Feuerstein, D.L ., and Bursztynsky, T.A., (1970) "Design Con-
sideration for Treatment of Solids-Laden Wastewaters by Reverse
Osmosis," AIChE Water, Y_Qj °Z, a 5„A-5a.

9 . Goel, V. and McCutchan, J . W ., (1978), "Systems Design of a Tubu-
lar Reverse Osmosis Plant," UCLA Engineering Report, UCLA-ENG-79-
04 .

10 . Hatfield, G. (1967), "Digital Computer Simulation and Optimization
of a REverse Osmosis System," MS Thesis, School of Engineering and
Applied Science, University of California, Los Angeles, Los
Angeles, CA .

11 . Hatfield, G . and Graves, G. (1970) "Optimization of a Reverse
Osmosis System Using Non-Linear Programming," Desalination, Vol 7,
pp 147-177 .

12 . Johnson, J . S. and Loeb, S . (1966), "Reverse Osmosis Desalination
at the Coalinga Plant : Progress Report January 1, 1966 to June 1,
1966," Water Resources Center Desalination Report No .

	

7 .

50



University of California, Davis, California .

13 . Johnson, J . S. McCutchan, J . W. and Bennion, D . N ., (1969) "Three
and One-Half Years Experience with Reverse Osmosis at Coalinga,
California," UCLA-SEAS Report No . UCLA-ENG 69-45, School of
Engineering and Applied Science, University of Ca-fifornia, Los
Angeles, California .

14 . Loeb, S., and SouriraJan, S . (1960) "Sea Water Demineralization by
Means of a Semi-permeable Membrane," UCLA-SEAS Report No . UCLA-
ENG-60-60 .

15 . Loeb, S., and SouriraJan, S ., (1962) "Sea Water Demineralization
by Means of an Osmotic Membrane," AU, Saline Water Conversion-l,
pp 117-132 .

16 .

	

Metcalf and Eddy, (1979) Wastewater .Engineering Treatment, Dispo-
cal And Reuse second edition, McGraw-Hill, New York, NY .

17 . Office of Saline Water and Bureau of Reclamation, (1972), Desalt-
-Loa Handbook IQC planners, U.S . Department of the Interior, Wash-
ington, DC, May, 1972

18.

	

Reynolds, T. D ., (1982), Unit Operations jLpd, Processes JA Environ-
inental Engineering, Wadsworth,Inc, Belmont, California .

19 . Speight, L . W . and McCutchan, J. W., (1979) "Reverse Osmosis
Desalination Plant Design and System Optimization Based on the
Facility at Firebaugh, California," UCLA-SEAS Report No . UCLA-
ENG-7982, School of Engineering and Applied Science, University of
California, Los Angeles, California .

20 . Stenstrom, M.K., Davis, J .R ., Lopez, J . and J .W . McCutchan, J .W .,
(1982), "Municipal Wastewater Reclamation by Reverse Osmosis : A
Three-Year Case Study," Journal .Qf ƒ Water Pollution Control
Federation, Vol 54, pp 43-51 .

21 . Thomas, D .G., Gallaher, R .B ., and Johnson, J .S ., (1973), "Hydro-
dynamic Flux Control for Wastewater Application of Hyperfiltration
Systems," US EPA report EPA-R2-73-228 .

22 .

	

Torpey, W.N., (1948),

	

"Practical Results of Step Aeration,"
Sewage Works Journal, Vol 20, pp 781-787 .

23 . Zachariah, M. R., (1982) "Analysis of Reverse Osmosis Membrane
Degradation by Instrumental Techniques," MS Thesis, School of
Engineering and Applied Science, University of California, Los
Angeles, 1982 .

51



APPENDICES

52



ES

(Z8-t86L) KINHOdITYO SSYRIZY9 Sri - Y.LVQ XQ'I3 xiIYa

Z8/0•/9 0; Z8/UL wojj kaeuwns e;ea „ L x Lpuaddy

9MINV D TIYHa9NOdS QNV THDIW390 - *
9NINY3T0 TTBSa9NO3S - +

L00'L LL - EL ZS'E 'ZLL '0 'COLL Z8/E0/90+
LSL'O EE '0L 617 1 E '69 *OOZE '008 Z8/E0/90